

術前

レジメン名	期間	投与方法	投与日	薬剤名(一般名)	投与量
CDDP+5FU 療法	21日	点滴静注	1	シスプラチン	80mg/m ²
		点滴静注	1～5	5-フルオロウラシル	800mg/m ²

化学放射線

レジメン名	期間	投与方法	投与日	薬剤名(一般名)	投与量
CDDP+5FU+RTx 療法	56日	点滴静注	1・29	シスプラチン	70mg/m ²
		点滴静注	1～4 29～32	5-フルオロウラシル	700mg/m ²

進行再発

レジメン名	期間	投与方法	投与日	薬剤名(一般名)	投与量
CDDP+5FU 療法	28日	点滴静注	1	シスプラチン	80mg/m ²
		点滴静注	1～5	5-フルオロウラシル	800mg/m ²
DOC療法	21日	点滴静注	1	ドセタキセル	70mg/m ²
wPAC療法	49日	点滴静注	1・8・15・ 22・29・36	パクリタキセル	100mg/m ²
Nivolumab療法	14日	点滴静注	1	ニボルマブ	240mg